INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity
Certificate No: 25201903186
Applicant: FOSHAN MUZZI DECOR AND TILE CO., LTD
Address of Applicant: BLOCK 7TH, NO.148 OF YUEJIN ROAD, SHIWAN, FOSHAN, GUANGDONG,
CHINA
Product: PORCELAIN TILE
Type designation: MZ120, MZ220, MZ320, MZ820, MZ060G, MZ160G, MZ560G, MZ860G,
MZ110G, MZ210G, MZ310G, MZ410G, MZ510G, MZ810G, MZ271G,
MZ371G
Technical data: Dry-pressed ceramic tiles for floorings and wall finishes, internal and

external, with water absorption E,=<0.5%, Group B I a, 60cm X
60cm, Rough, Glazed
The submitted samples of the above product have been tested for CE marking according to the following
European Regulation:

(EU)N0.305/2011- the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2016 25201903186 IQCTC of FSCIQ Aug. 22, 2019

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 1) uses in suspended ceilings, 1i) uses subject to requirements against

accidental fall of objects on to transit areas; iii) uses subject to dangerous substances regulations; iv) uses in
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

pﬁ?

YUAN FANGLI ~

Director

Issue Date: Aug. 22, 2019
Expiration Date: Aug. 21, 2020

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl

TEST REPORT
WEHS: 25201903186 el T2 W
Report No: Page 2 of 6
FE AR it 2R
Name of sample PORCELAIN TILE Nominal size (N) Gl 6 e
RE R Rl THERN
Nature of the surface Glazed (GL) Work size Odtminz s v
. F W SRS
R Bla TS & Floorings and wall finishes,
Group Intended use I d .
nterior and exterior
FEMARIC MZ220 FEABE 303
Mark of samples Quantity of samples 30 Pieces
B TR X A B EATE R B, 148
—— BUTBRBHERAT | pewmuy 3782=
Appli FOSHAN MUZZI DECOR Add ¢ aoplicant | BLOCK 7TH, NO.148 OF YUEJIN
pplicant AND TILE CO., LTD IENs OLAppcn ROAD, SHIWAN, FOSHAN,
GUANGDONG, CHINA
TG %ﬁ. 86-13928259465 §E$&%E 86-757-83051096
Telephone of applicant Fax of applicant
B R TR E AR, A 02/08/2019
Source of Samples Samples selected by applicant Received on

RIHKE
Test Standard

1. EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of
constancy of performance and marking

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, < 0.5 %)

2. EN 15771:2010 Vitreous and porcelain enamels - Determination of surface scratch hardness according
to the Mohs scale

RILR

Conclusion of Test

1. RS IRETEMRRE RS EN 14411:2016 FAETHR G #IHE.
The results conform to the requirement of Annex G of standard EN 14411:2016 with respect to the test items.

2. RKEENBRHERAMES 6 H.

The test results of scratch hardness of surface according to Mohs see Page 6.

R B fr o
Stamp of Test Unit

Huhb: JORE M LTRSS R T — RN

A (bR £EZ S0+ /\B

Address : 2/F, Building 18, Lanshi

International Metal Exchange Center,

Kuiqiyi Road, Chancheng District,

Foshan, Guangdong, China (528000)

HLiE (Tel): 86-757-83960558

86-757-83827991

Elﬁ,‘i 22/08/201 : fEE (Fax): 86-757-83827971

Date: - - ’ BEZE (E-mail): fsiqgtc@163.com
ST IR Wik Curl): http:/iwww.fsigte.com/

R FEAERR AT
Address of Test
L Unit
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Notes

1s ﬁfﬁﬁﬁﬁ%@m AR R AR T b SR BT & R AR R AR SIS X 55
All inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.

2. REXTREREHFT, FEHIEFEEARSE:

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. FARENRFRERTLER.

The results in this report apply to the samples only.

REATA
Tested by

C M
% HU% Inspect/:zd by ﬁ \?\ 2 Approved by 2@%
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R

TEST REPORT
MEHS: 25201903186 el E3INR
Report No: Page 3 of 6
i AL
Remark of applicant

FERARTIERR: RER
Product family: =~ PORCELAIN TILE
KEFrE: MONE, AR

Nature of the surface: Rough, Glazed (GL)
Feim2EH Group: Bla
4 R~} Nominal size (N): 60cmx60cm

ARFIFTEE = HELS Items in the family:

MZ120, MZ220, MZ320, MZ820, MZ060G, MZ160G, MZ560G, MZ860G, MZ110G, MZ210G, MZ310G, MZ410G,
MZ510G, MZ810G, MZ271G, MZ371G

AERIIFrREEFRESHBUKE. FRAMME. RANREGEURRERLR—28, XAETHRRT.
All items in the family are same in water absorption, material, method of manufacture and natural of surface
except for the design of appearance.

HmEA
Photo of Samples

FSIQTC-T 2(1)YA
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF

FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RERR S

TEST REPORT

MEHS: 25201903186 F6em F4W
Report No: Page 4 of 6
EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, < 0.5 %)
#= e SRR =R REEZER HE
Clause Properties Test Method Requirements Results Verdicts
W | RImzERR
Dimensions and surface quality
KEMREE
L_ength and Width ) +0.6% -0.03%~-0.01% P
FREIEHIRTAN T TERTN | o\ o
Al VTR ZE 543
. o 10545-2:2018
The permissible deviation of the average
size for each tile (4 sides) from the work +2.0mm -0.2mm ~-0.1mm P
size
B
A2 | Thickness +£5% -0.9%~+0.3% P
SREFEFAEANTTERY | 4o
i K RvrfEZE 545
PR ) 10545-2:2018
The permissible deviation. of the average _
thickness of each tile from the work size +0.5mm -0.-1mm ~0 P
thickness
.| mEe
Physical properties
WK F,<0.5% 0.08% P
B | BESE EN ISO
) Water absorption 10545-3:2018 FAMERAT 0.6% o
S ; . e . Fi
Percent mass fraction Individual maximum 0.6% | 0077 ~ 0.10% P }f
12
BRIRE/N EN 1SO < K
— Breaking strength, in N 10545-4:2019 _ i . -
BTREEU(N/mm?) EHE =35 1 B \
Modulus of rupture, in N/mm? EN ISO Minimum 33 > ,Jf’j?ii.
B.3 ANiE TR R > 3000N [P Eat S45.4- p
: : ; : 10545-4:2019 A
Not applicable to tiles with breaking RAME=32 521 ~ 565 P W
strength > 3000N Individual minimum 32 ’ 4
[);:=3:3 T T B T 4 2 o
Abrasion resistance ENISO Report abrasion class Class 4
BA | T M R R T 1 A >
Resistance to surface abrasion of glazed ' 1R T B AL 2100 —
tiles intended for use on floors Report cycles passed
0 gASRTA
pe | PR EN ISO 3 Jof T i ﬁ“”"r',ﬁg&tﬂ - 5
’ Thermal shock resistance 10545-9:2013 Pass R
Fully resistance
0GRS R
by | PR A EN IS0 mipiomag | TR R
) Crazing resistance: glazed tiles 10545-11:1996 Pass SRAO
Fully resistance
o B2 T 4o
pg | ViR EN ISO ECURAUTHINEN i ﬁ#%;;%@c,k 6
> | Frost resistance 10545-12:1997 Pass e
Fully resistance

FSIQTC-T 2(1)/A
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EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, < 0,3 %)

&K HERE L2 RS =R BRER Hze
Clause Properties Test Method Requirements Results Verdicts
Bt RERRAR = —
B.9 L DIN 51130:2014 R -
Slipperiness Declared value 2571 Classification:
RI0 o
Hafig: Al 4
Hhig: Alg 2R
B.id Bh K HERE Fo MR Al orAlg 2R Used for walls: p
) Reaction to fire CWT Class Al or Alg Class Al
Used for floorings:
Class Alg
¢ e
Chemical properties
i ¥ Fett:
C.1 X £
Resistance to staining
a)iZ i Lt ENISO MET 3 & 54 p
a) Green staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
b) ST A 5 32 EN ISO MET 34 5% p
b) Red staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
c) 13g/L B EN ISO PMET 34 5% p
¢) lodine. 13g/L solution in alcohol 10545-14:2015 Minimum Class 3 Class 5
d) B EN ISO AMETF 34 54 p
d) Olive oil 10545-14:2015 Minimum Class 3 Class 5
ca 4k 2 i plute:
’ Resistance to chemicals
i 52 I Ak 25 R TR A K i £ 3
Resistance to household chemicals and swimming pool salts
"‘Z T 2L 1. =1 SAALY "
FEEAL WA ;Lftfﬁcmﬁ EOOg/'L S FET B %
a) Household chemicals: Ammonium 10545-13:2016 Nt Gl B A P
chloride, 100g/L ’
T e hﬂ?_‘\: Y A W ks v ’
b) f]}?ﬁ](.{'_ ‘# R 20m.gjL BR150 FMET B %
b) Swimming pool salts: Sodium 10545-13:2016 Wit diae A P
hypochlorite solution, 20mg/L -
i {1 4% FEE i PR B
Resistance to low concentrations of acids and alkalis
a) 3%EEER IR (vIv) EN ISO IR LA o
a) Hydrochloric acid solution. 3% (v/v) 10545-13:2016 Declared value
b) FFEREGIE, 100g/L EN ISO MERIEER LA o
b) Citric acid solution, 100g/L 10545-13:2016 Declared value
¢) AFMIFEB, 30g/L EN ISO mERRAR =m B

¢) Potassium hydroxide, 30g/L

10545-13:2016

Declared value

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR S
TEST REPORT

WEHRS: 25201903186 6l FEoH
Report No: Page 6 of 6

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, <0.5%)

&K gk BRI =R RBLER Hse

Clause Properties Test Method Requirements Results Verdicts

i i 4% EE g A

c2 Resistance to high concentrations of acids and alkalis
a) 18%ELRZHT L (v/v) EN ISO i gL S HA o
a) Hydrochloric acid solution, 18% (v/v) 10545-13:2016 Declared value
b) 5 %FLERIE H(v/v) ENISO RGBS HA -
b) Lactic acid, 5 % (v/v) 10545-13:2016 Declared value
c) AEMHIE, 100g/L EN ISO MERRESR HA _
¢) Potassium hydroxide. 100g/L 10545-13:2016 Declared value

3515 4] Possible test case verdicts

1. P(ass) : &% Test item does meet the requirement.

2.F(ail) : &R Test item does not meet the requirement.
— KHEATHEIE Verdict was not carried out.

4. N/A : A& Test case does not apply to the test item.

EN 15771:2010 Vitreous and porcelain enamels - Determination of surface scratch hardness according to the Mohs scale

a3 LR BESER
Properties Method Results
RREE .
: >
Scratch hardness of surface according to Mohs el J

R 55 £5 3 End of Test Report

FSIQTC-T 2(1)/A




